
* Corresponding author.

1944-3994/1944-3986 © 2021 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi:10.5004/dwt.2021.27341

228 (2021) 141–152
July

Behavior of disinfection by-products in a drinking water distribution system

Xu Jianga,b, Munan Zhaoa, Qianshuo Wanga, Chongwei Cuia,*
aState Key Laboratory of Urban Water Resource and Environment, Harbin Institute of Technology, Harbin 150090, China,  
Tel. +8618845181188; email: cuichongwei1991@126.com (C. Cui), Tel. +13936512676; email: jiangxu921@126.com (X. Jiang),  
Tel. +15512850829; email: 15512850829@163.com (M. Zhao), Tel. +18646576171; email: ace6047@163.com (Q. Wang) 
bHarbin Water Supply Group Co., Ltd., Harbin 150001, China

Received 30 November 2020; Accepted 9 April 2021

a b s t r a c t
This research was to study the temporal and spatial variations of disinfection by-products (DBPs) in 
a full-scale drinking water system that applied a regular chlorine disinfection strategy. The analysis 
of collected water samples showed that trichloromethane (TCM), chloral hydrate (CH), trichloroace-
tic acid (TCAA), and drichloroacetic acid (DCAA) were the main DBPs in this system. Statistically 
significant differences (P < 0.05) of DBPs were observed among four seasons, with higher average 
levels of DBPs occurred during fall and winter. CH has a high risk of exceeding the standard. TCM 
levels increased and stabilized in the extremities of the distribution system, whereas CH, TCAA, and 
DCAA levels in the system began to increase and then decreased with the extension of contacted 
time. CH levels increased about 1.5 times after 24 h contact in the distribution system. The temporal 
and spatial variation of each disinfection by-product (DBP) were not consistent. In this system, per-
manganate index (CODMn) and chromaticity were the main parameters for explaining the fate of CH. 
TCM level cannot serve as a good indicator for CH generation. TCM was the only type of DBPs that 
had a moderate correlation with rainfall (lag 2 months, r = 0.487). Granular active carbon secondary 
filtration can effectively intercept part of DBPs precursors in water, which can reduce CH concentra-
tion by 32.7 % on average.

Keywords:  Drinking water; Disinfection by-products; Chloral hydrate; Seasonal variations; Spatial 
 variations; Water distribution system

1. Introduction

Ensuring the safety of drinking water by eliminating 
water-borne microbial pathogens that cause typhoid fever, 
cholera, and gastroenteritis through disinfection is a major 
public achievement [1]. The disinfectant interacted with nat-
ural organic matter (NOM) in the source water, forming a 
series of unexpected chemicals collectively called disinfec-
tion by-products (DBPs) [2].

Haloacetaldehydes (HALs) are considered as the 
third-largest group of identified DBPs by weight in drinking 
water, ranked after trihalomethanes (THMs) and haloacetic 
acids (HAAs) [3]. In recent years, toxicologists linked the tox-
icity of HALs to effects on human health. The cytotoxicity 

and genotoxicity of HALs were compared with five other 
types of DBPs including THMs and HAAs, and the results 
indicated that HALs is the second most cytotoxic DBPs class 
[4]. The most prevalent halogenated acetaldehyde (HAL) is 
chloral hydrate (CH), which is considered as regular DBPs in 
many countries [5].

Extremely high CH levels (i.e., 263 μg/L) have been 
tested in the Canadian drinking water system, which is 
higher than the maximum acceptable level (10 μg/L) [6]. 
In the distribution system, the occurrence variability of 
CH in chlorinated water might be influenced significantly 
by season and geographical location [2]. These tempo-
ral and spatial variations are associated with the quality 
of the water source and the operations conducted in the 
treatment plant [7]. Additionally, regional climate and 
operational parameters (e.g., temperature, precipitation, 
and disinfectant dose) vary with seasons, therefore, the 



X. Jiang et al. / Desalination and Water Treatment 228 (2021) 141–152142

difficulties to fully grasp the variations need to be consid-
ered [8]. The long sampling intervals and low sampling 
frequencies (4 times per year) of drinking water can reduce 
the statistical significance of observing the temporal and 
spatial variations of DBPs [2].

The occurrence and variation of DBPs have been 
observed to be influenced by some of measurable param-
eters (e.g., bromide, iodide, pH, and temperature) as well 
as seasonal and climatic factors [3]. The operational param-
eters of the drinking water system, including the filtration 
methods used in the removal of natural organic materials 
(NOM), water residence time, and the disinfection strate-
gies within the distribution system, can have great effects 
on DBPs occurrence [3]. Moreover, the studies on the 
main factors affecting the temporal and spatial variations 
of DBPs, which include drinking water treatment plant 
(DWTP) operation parameters, raw water quality param-
eters, and climatic conditions around the raw water area 
have not attracted widespread attention. Very few DWTPs 
will seek effective measures to control the occurrence and 
variation of DBPs in the drinking water system because of 
these main influence factors [1].

In this paper, the temporal and spatial variations of 
DBPs in the treated water of one large-size utility in Harbin 
City (China) were studied. Particularly, the impact on the 
requirements of current and future regulations by seasonal, 
intra-seasonal, and spatial variations of DBPs was focused 
on. The factors (i.e., water quality, operational parameters, 
and climatic conditions) were identified, which might be 
responsible for these variations. Also, this study suggested 
effective strategies to control the formation of CH in the 
drinking water system with bench-scale chlorine contact dis-
infection experiments.

2. Methodology

2.1. Case study

Pingfang DWTP was selected for this study. DWTP 
locates in Harbin (a city in northeastern China), with 
a designed production of 900,000 m3/d. The raw water 
was drawn from surface water and stored in Mopanshan 
Reservoir which is 180 km away from DWPT. Raw water 
has the property of low temperature and low turbidity. The 
water treatment process at DWTP is depicted in Fig. 1. A 
conventional treatment train (as followed) has been adopted: 
coagulation–flocculation, sedimentation, filtration, and dis-
infection with sodium hypochlorite. The treated water was 
remained in the chlorine-contact reservoir for at least 5 h. 
There was no secondary chlorination equipment within the 
distribution system. DWPT only adds disinfectants in fil-
trated water to ensure that there is residual chlorine down-
stream of the system. The studied distribution system was a 
gravity flow line that was mainly made of ductile iron, the 
total contact time between treated water and residual chlo-
rine in the pipeline was 72 h.

2.2. Sampling strategy and laboratory analysis

Fig. 1 presents the nomenclature of the sampling points. 
An intensive 48 month sampling campaign was conducted 
from January 2016 to December 2019. Samples were col-
lected monthly at representative points, from raw water to 
the extremities of the distribution system. In the distribution 
system of DWTP in Fig. S1, point DW 6, DW 12, DW 24, DW 
36, DW 48, and DW 72, respectively, represent the locations 
that increase with water residence time (t = 6, 12, 24, 36, 48, 

Alum + 
 polymer 

Coagulation Sedimentation Filtration 

Sand Sand
Anthracite 

Chlorine-contact  
reservoir 

Chlorination 

TW 

Raw water 

DW 6 
(t = 6 h) 

RW 

DW 12 
(t = 12 h) 

DW 24 
(t = 24 h) 

DW 36 
(t = 36 h) 

DW 48 
(t = 48 h) 

DW 72 
(t = 72 h) 

6 h 12 h 12 h 12 h 24 h

Fig. 1. Schematic diagrams of DWTP, and the sampling points within the plants (in the rectangle) or along with the distribu-
tion  system (outside the rectangle). The abbreviations are as follows. RW: raw water, TW: treated water, DW: distributed water.  
For sampling points in the distribution system, the contact time (t) of treated water and residual chlorine from plant exit to sampling 
point were indicated in parentheses, the contact time between different sampling points were indicated above the arrows.



143X. Jiang et al. / Desalination and Water Treatment 228 (2021) 141–152

and 72 h, respectively). The concentrations of bromide and 
DBPs in the raw water are the main parameters to character-
ize the occurrence and variation of DBPs in treated and dis-
tributed water. All the samples from the different sampling 
points were carried DBPs, water temperature, pH, turbidity, 
permanganate index (CODMn), and chromaticity determi-
nations. Chlorine residuals (free) were determined only at 
the points after chlorination. Water samples were collected 
in 300 mL glass bottles with ground-glass stoppers. 1.5 mL 
sodium thiosulfate solution (10%) was added to 50 mL amber 
vials to remove chlorine residuals before sampling and to 
prevent any additional DBPs formation before quantitative 
measurement. 250 mL plastic bottles were used for the anal-
ysis of CODMn. The collected samples were carefully stored 
in the dark at 4°C (within 7 d) and carried to the laboratory 
for analysis.

The analysis of CODMn was referred as the oxygen con-
sumption detection method [9]. Chromaticity could be 
measured with visual colorimetry. Ion chromatography 
was used for the analysis of bromide, but in all cases, mea-
surements were below the method quantification limits 
(MQLs) (15 μg/L). The measurement of free chlorine residual 
was conducted on-site using the DPD colorimetric method 
(Standard method 4500-Cl-G) with a DR900 colorimeter from 
Hach [3]. Temperature, pH, turbidity, and chlorine dose was 
monitored by the utility with their routine online water qual-
ity and operational control system.

Liquid–liquid extraction (LLE) using methyl-tert-bu-
tyl-ether (MTBE) based on USEPA Method 551.1 was used 
for the determination of trichloromethane (TCM) and CH 
[9]. The measurement of the extract was conducted on a 
Perkin Elmer dual-column gas chromatography combined 
with electron capture detection (Clarus 500 dual-column 
GC/ECD, Perkin Elmer Instruments Co. Ltd., Shanghai). 
Trichloroacetic acid (TCAA) and drichloroacetic acid 
(DCAA) were determined using the micro-LLE gas chro-
matographic method based on USEPA Method 552.2 [10]. 
The MQLs of DBPs in this paper are listed in Table 1. All 
results below the MQLs were considered equal to zero.

2.3. Statistical analysis

Before further statistical tests, Shapiro–Wilk test was 
used to ensure if the distribution was normal. All the 
 datasets studied in this paper did not represent a normal 
distribution. For data with non-normal distribution, the 
comparison of two mean values was shown by Mann–
Whitney U-test. Kruskal–Wallis H-test was applied to com-
pare more than two mean values. When the statistical sig-
nificance level (P) was no more than 0.05, the difference was 
statistically significant. After the statistical test of more than 

two mean values, Tukey’s multiple comparison test was 
conducted based on a significance level of 0.05 to determine 
which average was statistically different. Spearman correla-
tion analysis was performed at the significance level of 0.01 
or 0.05 to evaluate the linear relationship and correlation 
coefficient (r) between DBPs and other parameters. All these 
analyses were performed using SPSS statistics software 
(version 23.0).

2.4. Bench-scale hydrolysis and chlorine  
contact disinfection experiments

Amber glass bottles of 2.5 L were used for the perfor-
mance of bench-scale chlorination tests. Sand filtered water 
from DWTP and Haxi drinking water treatment plant 
(HWTP) were selected in this paper. HWTP treating an 
average of 200,000 m3 of water a day from Songhua River 
in Harbin. Both DWTP and HWTP apply the same utili-